

TEST REPORT

COMPANY NAME: ADDRESS: EMAIL: ATTN: TEL: FAX:	15A, BECK BA	TITECH PVT. LTD. GAN ROW, KOLKATA 700 017 ch@gmail.com	Report No.: Form No.: Date In: Date Out: No. Of Working Days: Page: Buyer Name: Revision Date:		(6718)177-0210 Revised 1 31515 26 th June 2018 28 th June 2018 03 01 of 03 Not Listed 29 th June 2018		
				OVERALL RATII PASS FAIL DATA	NGX		
Sample Description	ın·	No.5 Zipper Super Heavy Duty wit	th No. 5 LP Slid	ler Straight Body			
Color(s):	111	Not Listed		ici Straight Body			
Lab Id Color(s):		Black					
Style No(s).:		Not Listed					
Order No(s):		Not Listed					
Article No(s):		Not Listed					
Quantity Submitte	ed:	Not Listed					
Country of Origin:		Not Listed					
Country of Destina		Not Listed					
End Use:		Not Listed					
		1					
Submitted Fiber C	ontent:	Not Listed					
Submitted composition:		Not Listed					
Test Requested:		Zipper Reciprocating Test					
Submitted Care In	struction:	Not Listed					
Suggested Care In	struction:	Not Listed					
If Retest							
Previous Report N	lo.:	/					
If Revision							

(6718)177-0210 Revised 1 SR

Reason For Revision:

Bureau Veritas

Consumer Products Services, Inc. Bureau Veritas Consumer Products Service (India) Pvt. Ltd. C-19, Sector-7 Noida -201301 (U.P.) (Tel: 0091-120-4768176 0091-120-2424746 "Pls. refer the website www.nabl-india.org to view our Scope of accredited Tests"

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at http://www.cps.bureauveritas.com and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute you unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

Test report has been revised to increase no. of cycles, as per vendor request.



Report No. Page No.

(6718)177-0210 Revised 1

No. 02 of 03

PHOTO OF THE SUBMITTED SAMPLE



BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD. AUTHORIZED SIGNATORIES

Sunny Kumar

Deputy Manager - Leather, Footwear & PPE sunny.kumar@in.bureauveritas.com

Ph: +91-8130855188

PLEASE CONTACT:

FOR ANY TECHNICAL ISSUES: MR. MOHAN THAKUR

E. MAIL: mohan.thakur@in.bureauveritas.com PHONE NO: +91 8130590721

FOR ANY INVOICING MATTER:

E. MAIL: amit.roy@in.bureauveritas.comPHONE NO: 0120-2424878 / 2424879 /4368115



Report No. (67

(6718)177-0210 Revised 1

CONCLUSION

Page No. 03 of 03

TEST REQUIREMENT

SUMMARY OF TEST RESULTS

NOTE:

- 1- Test has been performed as per vendor's request.
- 2- Testing requirement has been provided by vendor.

TEST PROPERTY

ZIPPER RECIPROCATING TEST							
Test Report: BS 3084							
SAMPLE: Zipper – Black							
Observation	No Failure Observed up to	No failure up to					
Longitudinal load – 1 kg	2000 Cycles	Min. 2000 Cycles	Pass				
Lateral load – 2 kg							

TEST RESULT

-----END OF TEST REPORT-----